=VA\E L/,ﬁBDY

MOWERS

\MAVERICK HD MODELS |

ZERO-TURN MOWER
OWNER’S PARTS MANUAL

For additional information, please see us at

www.badboycountry.com

REV: 9-11-25




I
BAD: >BOY

MOWERS
TABLE OF CONTENTS
42" DECK 3
48" DECK 4
54" DECK 5
60" DECK 6
DECK SUBASSEMBLIES 1
FRONT FORK 9
TRANSAKLE SUBASSEMBLIES 10
TRANSAKLES 11
DRIVE ARM SUBASSEMBLIES 12
DRIVE ARMS 13
FRAME SUBASSEMBLIES 1
FUEL SUBASSEMBLIES 1
FUEL TANK & REAR COVER 19
UPPER FRAME 21
LOWER FRAME 23
ENGINE - KAWASAKI 25
ENGINE - VANGUARD 26

21

PAGE2



BADL>BOY

PARTS SEGTION: 42" Deck

MOWERS

Parts List Parts List
ITEM |QTY| PARTNUMBER DESCRIPTION TEM [QTY| PART NUMBER DESCRIPTION
1 4 | 013-0004-00 5/16-18 ACORN NUT HIGH-CROWN ZC 2% 4 | 022-1001-00 2019 Deck Wheel
2 4 | 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 27 2 | 025-5338-00 502 1D X .750 OD X 1.500 Long Spacer
3| 14 | 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 28 | 1 |025533300 1 34" Pulley Spacer
4 2 | 013-7018-00 1/2-13 HEX NUT ZINC i) 2 | 026-0024-00 42848 Deck Spindle Support Plate
5 1 | 013-7021-00 5/8-11 NYLON INSERT LOCKNUT ZINC 30 | 1 |026-002500 Deck Spindle Support Plate
6 3 | 013-5049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 31| 1 |026-0307-00 2023 4" & 5° Stripping Kit Plate
7 | 11| 013-8050-00 17213 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 3 |030-0050-00 5116-24 X 14 SOCKET SET SCREW (CUP PT) PLAIN
8 1 | 014-4025-00 Pulley Cover Chute Side 13 2 | 033-6001-00 4 3/4 |dler Pulley - ABFI-TH
9 1 | 014-4026-00 Pulley Cover Non-Chute Side M 3 | 033-6005-00 42 Maverick HD Spindle Pulley
10 1 | 018-2004-50 All Thread K] 1 | 033-7201-25 5314 Idler Pulley
1 2 | 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR .8) ZINC 36 1 | 034-2020-00 Deck Idler Spring
12 | 3 |018-4703-00 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 37 | 3 |037-4000-00 OUTLAW SPINDLE ASSEMBLY
13 | 1 |018-5019-00 1/2-13 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 38 | 3 |038-4226-00 42" High Lift Blade-Outlaw
14 2 | 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW (GR.5) ZINC 39 4 | 039212747 Deck Hanger Assembly
15 | 12 | 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 40 | 1 |039-694526 Maverick HD & Down Deck ldler Assembly
16 3 | 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 41 1 | 041-4023-00 2023 42" Deck Belt
17 | 3 |018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 42 | 3 |04246030-00 1/4 X 1 5Q MACHINERY KEY 1018 STL PLN
18 | 4 |018-6054-00 12-13 X 3-1/2 HEX CAP SCREW (GR.5) ZINC 43 | 2 |048-6000-00 2018 Maverick Tumbuckle (Top Link)
19 1 | 018-6058-00 5i8-11 X 2-1/4 HEX CAP SCREW (GR.5) ZINC 44 1 | 060-2515-00 2026 425 Deck
20 | 4 |018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR 5) ZINC 45 | 1 |084-5006-00 2023 ZT Stripping Kit Rubber
Fi 2 | 018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 46 1 | 091-0531-00 42" Grip Deck Decal
2 | 3 |019-5007-00 172 SPLIT LOCKWASHER (GR.8) ZINCIYELLOW 47 | 3 |091-3012-00 Danger Decal-Spindle/Discharge
23 | 3 |019-5038-00 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 48 | 1 |091-3308-00 Deck Belt Route Decal
24 3 | 019-6020-00 112 Belleville Washer 49 1 | 091-8001-00 Deck Impact Patent Decal 9591803
25 | 4 |019-6050-00 2360 1D X 983 0D X 120 THICK FLAT WASHER NYLON BLACK 50 | 1 | 210602501 2026 5in Sloped Deck Rubber Chute Assembly




BADL>BOY

PARTS SEGTION: 48" Deck

MOWERS

Parts List Parts List
ITEM |QTY| PARTNUMBER DESCRIPTION TEM [QTY| PART NUMBER DESCRIPTION
1 4 | 013-0004-00 5/16-18 ACORN NUT HIGH-CROWN ZC 2% 4 | 022-1001-00 2019 Deck Wheel
2 4 | 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 27 2 | 025-5338-00 502 1D X .750 OD X 1.500 Long Spacer
3| 14 | 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 28 | 1 |025533300 1 34" Pulley Spacer
4 2 | 013-7018-00 1/2-13 HEX NUT ZINC i) 2 | 026-0024-00 42848 Deck Spindle Support Plate
5 1 | 013-7021-00 5/8-11 NYLON INSERT LOCKNUT ZINC 30 | 1 |026-002500 Deck Spindle Support Plate
6 3 | 013-5049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 31| 1 |026-0307-00 2023 4" & 5° Stripping Kit Plate
7 | 11| 013-8050-00 17213 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 3 |030-0050-00 5116-24 X 14 SOCKET SET SCREW (CUP PT) PLAIN
8 1 | 014-4025-00 Pulley Cover Chute Side 13 2 | 033-6001-00 4 3/4 |dler Pulley - ABFI-TH
9 1 | 014-4026-00 Pulley Cover Non-Chute Side M 3 | 033-6003-00 5" Spindle Deck Pulley
10 1 | 018-2004-50 All Thread K] 1 | 033-7201-25 5314 Idler Pulley
1 2 | 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR .8) ZINC 36 1 | 034-2020-00 Deck Idler Spring
12 | 3 |018-4703-00 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 37 | 3 |037-4000-00 OUTLAW SPINDLE ASSEMBLY
13 | 1 |018-5019-00 1/2-13 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 38 | 3 |0385350-00 48" ZTMav/Compact Outiaw Blade with Fusion
14 2 | 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW (GR.5) ZINC 39 4 | 039212747 Deck Hanger Assembly
15 | 12 | 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 40 | 1 |039-694526 Maverick HD & Down Deck ldler Assembly
16 3 | 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 41 1 | 041-1470-00 B147 Deck Belt
17 | 3 |018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 42 | 3 |04246030-00 1/4 X 1 5Q MACHINERY KEY 1018 STL PLN
18 | 4 |018-6054-00 12-13 X 3-1/2 HEX CAP SCREW (GR.5) ZINC 43 | 2 |048-6000-00 2018 Maverick Tumbuckle (Top Link)
19 1 | 018-6058-00 5i8-11 X 2-1/4 HEX CAP SCREW (GR.5) ZINC 44 1 | 060-2516-00 2026 48x5 Deck
20 | 4 |018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR 5) ZINC 45 | 1 |084-5006-00 2023 ZT Stripping Kit Rubber
Fi 2 | 018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 46 1 | 091-0532-00 48" Grip Deck Decal
2 | 3 |019-5007-00 172 SPLIT LOCKWASHER (GR.8) ZINCIYELLOW 47 | 3 |091-3012-00 Danger Decal-Spindle/Discharge
23 | 3 |019-5038-00 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 48 | 1 |091-3308-00 Deck Belt Route Decal
24 3 | 019-6020-00 112 Belleville Washer 49 1 | 091-8001-00 Deck Impact Patent Decal 9591803
25 | 4 |019-6050-00 2360 1D X 983 0D X 120 THICK FLAT WASHER NYLON BLACK 50 | 1 | 210602501 2026 5in Sloped Deck Rubber Chute Assembly

PAGE4




BADL>BOY

PARTS SEGTION: 94" Deck

MOWERS

Parts List Parts List
ITEM |QTY| PARTNUMBER DESCRIPTION TEM [QTY| PART NUMBER DESCRIPTION
1 4 | 013-0004-00 5/16-18 ACORN NUT HIGH-CROWN ZC 25 | 4 |0221001-00 2019 Deck Wheel
2 4 | 013520100 3/8-16 HEX SERRATED FLANGE NUT HARDIZINC 2% | 2 |025533800 502D X 750 OD X 1500 Long Spacer
3| 14 | 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 27 | 1 |025533300 1 34" Pulley Spacer
4 2 | 013-7018-00 1/2-13 HEX NUT ZINC 28 | 3 |026-002500 Deck Spindle Support Plate
5 1 | 013-7021-00 5/8-11 NYLON INSERT LOCKNUT ZINC 2 | 1 |026-0307-00 2023 4" & 5" Stripping Kit Plate
6 3 | 013-5049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 30 | 3 |030-0050-00 5116-24 X 14 SOCKET SET SCREW (CUP PT) PLAIN
7 | 11| 013-8050-00 17213 NYLON INSERT FLANGE LOCKNUT ZINC 31 | 3 |033-6006-00 5.25° Deck Spindle Pulley
8 1 | 014-5020-00 2021 Maverick 54°/60° RH Pulley Cover 32 | 3 |0337201-25 534 Idler Pulley
9 1 | 014-5021-00 2021 Maverick 54°/60° LH Pulley Cover 33 | 1 |034-202000 Deck Idler Spring
10 | 1 |018-2004-50 All Thread 34 | 3 |037-4000-00 OUTLAW SPINDLE ASSEMBLY
11 | 2 |018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC 35 | 3 |038-0001-00 54" Fusion Blade for Avenger/ZT/Mav/Outlaw/Revolt
12 | 3 |018-4703-00 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 36 | 4 |039-212747 Deck Hanger Assembly
13 | 1 |018-5019-00 1/2-13 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 37 | 1 |0396945-26 Maverick HD & Down Deck Idler Assembly
14 | 2 |018-5250-00 3/8-16 X 314 HEX CAP SCREW (GR5) ZINC 38 | 1 |041-1560-00 B155.75 Deck Belt
15 | 12 | 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 39 | 3 |042-6030-00 1/4 X 13Q MACHINERY KEY 1018 STL PLN
16 | 3 |018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 40 | 2 |048-6000-00 2018 Maverick Tumbuckle (Top Link)
17 | 3 |018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 4 | 1 |060-2517-00 2026 54x5 Deck
18 | 4 |018-6054-00 12-13 X 3-1/2 HEX CAP SCREW (GR.5) ZINC 42 | 1 |084-5006-00 2023 ZT Stripping Kit Rubber
19 | 1 |018-6058-00 5/8-11 X 2-1/4 HEX CAP SCREW (GR.5) ZINC 43 | 1 |091-053300 54" Grip Deck Decal
20 | 4 |018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR 5) ZINC 4 | 3 |091-3012-00 Danger Decal-Spindle/Discharge
21 | 2 |018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 45 | 1 |091-3308-00 Deck Belt Route Decal
2 | 3 |019-5007-00 172 SPLIT LOCKWASHER (GR.8) ZINCIYELLOW 4 | 1 |091-8001-00 Deck Impact Patent Decal 9591803
23 | 3 |019-5038-00 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 47 | 1 |210-602501 2026 5in Sloped Deck Rubber Chute Assembly
24 | 3 |019-6020-00 112 Belleville Washer




BADI >BOY
MOWERS
PARTS SECTION: 60" Deck

Parts List Parts List
ITEM |QTY| PARTNUMBER DESCRIPTION TEM [QTY| PART NUMBER DESCRIPTION
1 4 | 013-0004-00 5/16-18 ACORN NUT HIGH-CROWN ZC 25 | 3 |019:6020-00 112 Belleville Washer
2 4 | 013520100 3/8-16 HEX SERRATED FLANGE NUT HARDIZINC 2% | 6 |022-1001-00 2019 Deck Wheel
3| 14 | 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 27 | 2 |025533800 502D X 750 OD X 1500 Long Spacer
4 2 | 013-7018-00 1/2-13 HEX NUT ZINC 28 | 1 |025533300 1 314" Pulley Spacer
5 1 | 013-7021-00 5/8-11 NYLON INSERT LOCKNUT ZINC 2 | 3 |026-0025-00 Deck Spindle Support Plate
6 3 | 013-5049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 31 | 3 |030-0050-00 5116-24 X 14 SOCKET SET SCREW (CUP PT) PLAIN
7 | 12 | 013-8050-00 17213 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 3 |0336004-00 6 114° Drive Pulley
8 1 | 014-5020-00 2021 Maverick 54°/60° RH Pulley Cover 33 | 3 |0337201-25 534 ldler Pulley
9 1 | 014-5021-00 2021 Maverick 54°/60° LH Pulley Cover 33 | 1 |026-0307-00 2023 4" & 5° Stripping Kit Plate
10 | 1 |018-0046-00 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 34| 1 | 034202000 Deck Idler Spring
1 1 | 018-2004-50 All Thread 35 | 3 |037-4000-00 OUTLAW SPINDLE ASSEMBLY
12 | 2 |018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC 3 | 3 |038-6060-00 60" High Lift Fusion Blade
13 | 3 |018-4703-00 5/16-18 X 1-114 CARRIAGE BOLT ZINC 7| 4 | 039212747 Deck Hanger Assembly
14 | 1 |018-5019-00 1/2-13 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 38 | 1 |0396945-26 Maverick HD & Down Deck ldler Assembly
15 | 2 |018-5250-00 3/8-16 X 34 HEX CAP SCREW (GR5) ZINC 39 | 1 |041-1650-00 B165 Belt
16 | 12 | 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 40 | 3 |042-6030-00 1/4 X 1 SQ MACHINERY KEY 1018 STL PLN
17 | 3 | 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 4 | 2 |048-6000-00 2018 Maverick Tumbuckle (Top Link)
18 | 3 |018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 42 | 1 |060-251800 2026 60x5 Deck
19 | 4 |018-6054-00 172-13 X 3-1/2 HEX CAP SCREW (GR.5) ZINC 43 | 1 |084-5006-00 2023 ZT Stripping Kit Rubber
20 | 1 |018-6058-00 5/8-11 X 2-1/4 HEX CAP SCREW (GR.5) ZINC 4 | 1 |091-0534-00 60" Grip Deck Decal
21 | 4 |018-7050-00 1/2-13 X 4112 HEX CAP SCREW (GR 5) ZINC 45 | 3 |091-3012-00 Danger Decal-Spindle/Discharge
2 | 2 |018-7060-00 3/8-16 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 4 | 1 |091-3308-00 Deck Belt Route Decal
23 | 3 |019-5007-00 172 SPLIT LOCKWASHER (GR.8) ZINGIYELLOW 47 | 1 |091-8001-00 Deck Impact Patent Decal 9591803
24 | 3 |019-5038-00 5/8 USS FLAT WASHER (1-3/4" OD) GR.8 ZINC YELLOW 48 | 1 |210602501 2026 5in Sloped Deck Rubber Chute Assembly




BADL>BOY

MOWERS

PARTS SEGTION: DECK SUBASSEMBLIES

033212717
Deck Hanger Assembly

210602501
2026 5in Sloped Deck Rubber Chute Assembly

048-6000-00
2018 Maverick Tumbuckle (Top Link) Omlafg?;ﬂu:gembh

039-6945-26
Marerick HD & Down
Deck |dier Assembly

PAGE?



BADIL>BOY

hAEJ\A/EEF?ES

PARTS SEGTION: DECK SUBASSEMBLIES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 3 | 037-4000-01 4000 Series Spindle Housing 18 2 | 013-0020-00 NUT, 5/8-18LH
2 3 | 037-4002-00 4000 Series Spindle Spacer 19 4 | 024-0001-00 1/4-28 Grease Fitting
3 12 | 037-6023-00 SINGLE ROW BALL BEARING #6206-2RS51 20 2 | 048-6001-00 2018 Mavenck Toplink Body
4 3 | 037-6026-00 Spindle Shaft pal 2 | (48-6002-00 2018 Maverick Bushing Retainer Left-Handed
5 6 | 037-8002-00 Spindle Dust Cap 2 2 | 048-6003-00 2018 Maverick Bushing Retainer Right-Handed
b 3 | 037-9050-00 Locking Collar wi 1/4"-20 Set Screw 23 4 | 048-6004-00 2018 Maverick Bushing Sleeve
7 8 | 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 24 § | 048-6005-00 2018 Maverick Bushing
8 8 | 013-5202-00 3/B-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 25 1 | 210-6025-00 2019 Belted Chute with Logo
9 8 | 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 2% 1 | 039-0557-00 2026 Sin Sloped Deck Rubber Chuie Upper Plate
10 4 | 039-2127-00 2017 MZIZT Deck Hanger 27 1 | 039-0558-00 2026 5in Sloped Deck Rubber Chute Lower Plate
1 1 | 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 28 1 | 206-6018-00 2019 Chute Hanger
12 1 | 018-0067-00 1/2-13 x 3 Carriage Bolt Grade 5 2 5 | 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC
13 1 | 025-5203-00 511D X 750D X .75 LGTH SOLID SPACER ZINC 30 2 | 018-8066-00 516-18 X 7/8 CARRIAGE BOLT ZINC
14 1 | 033-8050-00 2017 5" Split Idler Pulley-Tensioner Only A 7 | 013-8043-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
15 1 | 039-0401-00 Small Belt Retainer 2 2 | 019-6042-00 360 1D X 983 OD X .120 THICK FLAT WASHER NYLON
16 1 | 039-7002-00 2025 Tensioner Arm With Bearings 13 1 | 026-0307-00 2023 4" & 5" Stripping Kit Plate
17 2 | 013-0019-00 5/8-11 HEX JAM NUT ZINC

PAGES



BADL>BOY

PARTS SEGTION: FRONT FORK

MOWERS

Parts List Parts List
ITEM [QTY| PARTNUMBER DESCRIPTION ITEM |QTY| PART NUMBER DESCRIPTION
1 1 | 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 6 1 | 022-3088-00 13x6.50-6 Black No Flat Assembly
2 1 | 013-9004-00 1714 NYLON INSERT JAM LOCKNUT ZINC 7 1 | 023101000 2019 Stand-on Front Fork Weldment
3 1 | 014-2025-00 2017 Bearing Cover 8 1 | 025520200 Front Wheel Spanner
4 1 | 018-0005-00 1714 X 5 HEX CAP SCREW (GR.8) ZINC YELLOW 9 1 | 058-1000-00 1.021D X 1.38 OD X 250 THK SPACER ZINC
5 1 | 018-0040-00 1/2-13 % 8-1/2 HEX CAP SCREW (GR.5) ZINC 10 1 |250-2802-22 2022 Maverick LH Front Suspension Arm Assy (42")




7
BAD: BOY

MOWERS
PARTS SEGTION: TRANSAXLE SUBASSEMBLIES
| |
Parts List Parts List

ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 2 | 022-3011-00 12x7" Black Wheel-48" EZT Only 8 1 | 050-8011-00 Seal Kit for 3400 Transaxle fits the 050-6000-01 / 050-6001-01
2 2 | 022-4035-00 23x9-12 Reaper Turf Tire Only 9 1 | 063-1050-00 ZT Hydraulic Filter
3 2 | 022-4070-00 12x8.5 Black Wheel 10 1 | 034-9080-00 Transaxle Spring
4 2 | 022-4195-00 Tire, 23/11x12 Reaper Turf 1" 1 | 050-2072-00 Fan/Pulley Kit for CZT Also for the 050-0075-01
5 1 | 034-9080-00 Transaxle Spring 12 1 | 050-2077-00 5 Bolt Hub Kit
6 1 | 050-2072-00 Fan/Pulley Kit for CZT Also for the 050-007501 13 1 | 050-8011-00 Seal Kit for 3400 Transaxle fits the 050-6000-01 / 050-6001-01
7 1 | 050-2077-00 5 Bolt Hub Kit 14 1 | 063-1050-00 ZT Hydraulic Fitter

2025 RH 3400 Transaxle

050-6001-02

23x9-12 Reaper Turf Tire & Wheel Assebmly
&

022-4040-00

022-4200-00

23x11-12 Reaper Turf Assembly

050-6000-02
2025 LH 3400 Transaxle

PAGE10




BADIL>BOY

PARTS SEGTION: TRANSAKLE

MOWERS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 4 | 013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC 19 2 | 028-0070-00 Neutral Rod
2 10 | 013-3000-00 Acom Lug Nut 20 4 | 032-5052-00 627 1D X .753 0D X 500 LGTH X 1.000 FLG OD X .094 FLG THICK
3 2 | 013-5201-00 3/B-16 HEX SERRATED FLANGE NUT HARD/ZINC FLANGED BEARING OIL-IMPREG BRNZ
4 2 | 013-5202-00 3/B-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC A 4 | 032-95000-00 Vibration Mount-Green Dot
5 12 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 2 4 | 032-9002-00 Vibration Mount- Red Dot
b 4 | 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 3 2 | 034-1026-00 Brake Return Spring
7 8 | 018-1055-00 1/2-13 X 314 HEX CAP SCREW (GR.5) ZINC 24 4 | 039-0001-00 Maverick Rear Transaxle Pivot Bracket
8 2 | 018-2071-00 3/8-16 X 2-1/2 HEX TAP BOLT (GR.5) ZINC Fully Threaded % 2 | 039-1306-00 Rear Suspension Transaxle Mount
9 8 | 018470100 5/16-18 X 3 HEX CAP SCREW (GR.5) ZINC 26 1 | 033132000 Brake Arm Ext (Left)
10 4 | 018-5344-00 5/16-18 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 2 1 | 033132100 Brake Arm Ext (Right)
1 4 | 018-8052-00 104-20 X 314 HEX CAP SCREW (GR.5) ZINC 28 1 | 041-7400-00 75.8" Pump Belt
12 8 | 019-5702-00 1/2 SAE FLAT WASHER (1-1/16" OD) GR.8 ZINC YELLOW 2 2 | 044-2004-00 Bow Fin
13 4 | 019-8027-00 525 1D SHOULDER WASHER NYLON 30 2 | 044-2008-00 Neutral Rod Clip
" 12 | 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC N 1 | 050-6000-02 2025 LH 3400 Transaxle
15 2 | 022-4040-00 23x9-12 Reaper Turf Tire & Wheel Assembly 32 1 | 050-6001-02 2025 RH 3400 Transaxle
16 2 | 022-4200-00 23x11-12 Reaper Turf Assembly 13 1 | 064-3050-21 2021 Load Balanced Brake Cable 1
17 2 | 024-1200-00 ZT Fitting, 3/8 x 3/8 45 Degree, 4603-6-6 M 1 | 064-3051-21 2021 Load Balanced Brake Cable 2
18 2 | 025-0036-00 Drive Arm Transaxle Spacer 35 1 | 070-2504-00 2025 Maverick Frame V2
36 1 | 091-0019-00 Patent Decal

\— 54" & 60" Decks

\ 42" & 48" Decks

\

\— 42" & 48" Decks

‘— 54" & 60" Decks

\

BETAIL A

PAGE 11




7
BAD: BOY

MOWERS

PARTS SEGTION: DRIVE ARM SUBASSEMBLIES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 1 | 013-8043-00 516-18 HEX NUT ZINC 15 1 | 031-9044-00 Grip for 031-9045-00 / 031-3046-00
2 1 | 018-8063-00 516-18 X 3/4 HEX CAP SCREW (GR.5) ZINC 16 1 | 014-3006-00 9565K 16_Polyethylene Square Plug
3 1 | 024-6034-00 1/4 DRIVE-TYPE STRAIGHT GREASE FITTING ZINC YELLOW) 17 2 | 018-0085-00 92323A554_Grade 5 Steel Serrated-Flange Hex Head Screw
4 2 | 031-0032-00 2019 Drive Arm Bushing 18 1 | 031-0076-00 Small Mower Square Drive Arm Lower LH Weldment
5 1 | 031-0053-00 2021 Drive Actuator RH Weldment 19 1 | 031-9032-00 Small Mower Square Drive Arm LH Weldment
6 1 | 013-6043-00 516-18 HEX NUT ZINC 20 1 | 031-9044-00 Grip for 031-9045-00 / 031-3046-00
7 1 | 018-8063-00 5/16-18 X 3/4 HEX CAP SCREW (GR.5) ZINC il 2 | 013-6051-00 3i8-24 HEX NUT ZINC YELLOW
8 1 | 024-6034-00 1/4 DRIVE-TYPE STRAIGHT GREASE FITTING ZINC YELLOW) n 1 | 035-5450-01 Pugh Rod - Right (Rod Only)
9 2 | 031-0032-00 2019 Drive Arm Bushing 3 1 | 048-3000-00 Spherical Rod End - Outlaw
10 1 | 031-0054-00 2021 Drive Actuator LH Weldment 24 1 | 099-2003-00 3/8-24 Quick Release Ball Joint
1 1 | 014-9006-00 9565K16_Polyethylene Square Plug 25 2 | 013-6051-00 3/8-24 HEX NUT ZINC YELLOW
12 2 | 018-0089-00 92323A554_Grade 5 Steel Serrated-Flange Hex Head Screw 26 1 | 035-5451-01 Push Rod LH (Rod Only)
13 1 | 031-0077-00 Small Mower Square Drive Arm Lower RH Weldment 27 1 | 048-3000-00 Spherical Rod End - Qutlaw
14 1 | 031-9033-00 Small Mower Square Drive Arm RH Weldment 28 1 | 099-2008-00 3/8-24 Quick Release Ball Joint

035-5451-00
Push Rod-Left

031-904500
Small Mower Square Drive
Arm BH Assembly

031-9046-00

Small Mower Square Drive
Arm LH Assembly

!

031-0053-21 035—54504?0
2021 Maverick Drive Arm Push Rod-Right
Actuator RH Assembly
031-0054-21
2021 Maverick Drive Arm
Actuator LH Assembly

PAGE 12



BADL>BOY

PARTS SEGTION: DRIVE ARMS

MOWERS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 2 | 013504100 3/8-16 NYLON INSERT LOCKNUT ZINC 13 2 | 025003600 Drive Arm Transaxle Spacer
2 2 | 013-6014-00 3/8-16 HEX NUT ZINC 14 1 | 028-0049-00 2021 Maverick Steering Actuator Rod
3 4 | 013605100 3/8-24 HEX NUT ZINC YELLOW 15 1 | 031005321 2021 Maverick Drive Arm Actuator RH Assembly
4 4 | 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 16 1 | 031-0054-21 2021 Maverick Drive Arm Actuator LH Assembly
5 4 | 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC i 1 | 031-9045-00 Small Mower Square Drive Arm RH Assembly
b 4 | 018-2050-00 10mm Damper Ball Stud-Steering 18 1 | 031-9046-00 Small Mower Square Drive Arm LH Assembly
7 2 | 018-5040-00 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC 19 2 | 034-8025-00 Drive Lever Spring
8 2 | 018-5043-00 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC 20 1 | 035-5450-00 Pugh Rod-Right
9 2 | 019-5029-00 3/8 FLAT WASHER USS (17 0D) ZINC il 1 | 035-5451-00 Push Rod-Left
10 2 | 019-5037-00 3/8 SPLIT LOCKWASHER ZINC 77 1 | 070-2504-00 2025 Maverick Frame V2
1 4 | 019-8027-00 525 1D SHOULDER WASHER NYLON sl 2 | 077-8075-00 Rail Mount Safety Switch
12 2 | 019-8054-00 505 1D X 1.000 OD X 125 THICK FLAT WASHER NYLON Lt 2 | 087-0001-00 Steering Damper

PAGE13




BADL>BOY

MOWERS

PARTS SEGTION: FRAME SUBASSEMBLIES

079-3472-25
2025 ZTIMawHD
Floorboard Assembly

028-0070-17 067-8090-03
ZT Deck Height Hydro Tank Assembly
Bar Assembly

250-2752-24 Only
250-2851-21 Only

250-2751-21 Only

250-2752-24
42" Maverick HD Front
Suspension Arm Assy RH (427)
&

250-2851-21
2021 Maverick RH Long Front
Suspension Arm Assy (54" & 607)
&

250-2751-21
2021 Maverick RH Short Front
Suspension Arm Assy (487)

250-2801-21 Only

250-2802-24 Only

026-0205-22
2022 Maverick Rear
Cover Aszembly

033-5944-25
Pump Idler Bracket Assembly

250-2802-24
42" Maverick HD Front
Suspension Arm Assy LH (427)
&

250-2801-21
2021 Maverick LH Front
Suspension Arm Assy (487, 54" & 607)

PAGE14



BADL>BOY

MOWERS

PARTS SEGTION: FRAME SUBASSEMBLIES

079-3561-26 Only

079-3560-26 Only

086-3600-25
2025 Wiring Harness
with Clips and Lights

071-6065-25
2025 Seats Inc Suspension
Seat with Seatbelt

079-3560-26
2026 ZT, Mav, HD, EFI Control
Panel Assembly

&
079-3561-26
2026 ZT, Mav, HD, Control
Panel Azsembly Non EFI

034-8045-22
2022 MawHD Seat Spring
Assembly with Strap

069-1051-21
2021 Load Balanced Brake
Handle Assembly

017-8076-00
Pillow Block Kit

026-0013-01
Foot Pedal Assembly

Seat Spring Assembly

PAGE 19



BADIL>BOY

hAEJ\A/EEF?ES

PARTS SEGTION: FRAME SUBASSEMBLIES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 & | 017-9077-00 Pillow Block MZ 45 1 | 013-8042-00 5/16-18 NYLON INSERT CAP LOCKNUT ZINC (BLK CAF)
2 4 | 017-9079-00 Pillow Block Strap 46 3 | 013-8045-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC
3 2 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 47 1 | 013-3002-00 5/16-18 HEX SERRATED FLANGE NUT HARDIZINC
4 2 | 018-8065-00 5/16-18 ¥ 1 CARRIAGE BOLT (GR.8) ZINC 48 1 | 018-5043-00 3i8-16 X 1-1/4 CARRIAGE BOLT ZINC
5 1 | 026-0019-00 2017 MZIZT Shallow Foot Pedal 49 1 |018-8065-00 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC
b 1 | 031-0500-00 2017 MZIZT Deck Pedal Lever 50 1 | 019-5029-00 3/8 FLAT WASHER USS (1" OD) ZINC
7 6 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 51 1 | 025-0001-00 2015 Brake Lever Spacer
8 1 | 014-5300-00 2021 Maverick Rear Cover Assembly 52 1 | 032-5053-00 Bronze Bushing SF-1220-8
9 6 | 018-5044-00 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC 53 1 | 039-0170-00 Brake Cable Extension Plate
10 2 | 026-0226-00 2022 Maverick Rear Cover Side Plate - Painted 54 1 | 039017100 Brake Load Balancer Lower Wekdment
1 1 | 013-6051-00 3/8-24 HEX NUT ZINC YELLOW 55 1 | 069-1051-00 Load Balanced Brake Handle with Grip
12 1 | 019-5029-00 3/B FLAT WASHER USS (17 0D) ZINC 56 1 | 071-6065-11 RH Armrest-Selfskin Front Adj
13 1 | 019-5037-00 3/B SPLIT LOCKWASHER ZINC 57 1 | 071-6065-12 LH Armrest-Selfskin Front Adj
14 1 | 026-1100-00 2017 MZIZT Cam Plate 58 1 | 071-606505 Weight Adjust Indicator Knob Assy
15 1 | 028-0014-00 2017 Deck Height Dial Rod ZT 59 1 | 071-6065-06 4 Single Locking Track Kit
16 1 | 013001700 3/8-16 Half Jam Nut 60 1 | 071606507 Delta Plunger Switch - N.O.
17 1 | 013-5201-00 3/B-16 HEX SERRATED FLANGE NUT HARD/ZINC 61 1 | 071-6065-10 Recliner Adjustment Knob-New
18 1 | 018-3000-00 3/8-16 X 2 HEX CAP SCREW (GR.5) ZINC 62 1 | 071-6065-13 Bellows w/Hardware
19 1 | 019-5029-00 3/8 FLAT WASHER USS (1" 0D) ZINC 63 1 | 071-6065-14 2" Refractable Belt Kit w/Spacers
20 1 | 034-8045-00 Seat Spring 64 1 | 071-6065-17 Back Cover, 2025 Suspension Seat
bl 1 | 013001700 3/8-16 Half Jam Nut 65 1 | 071-6065-18 Cushion Cover, 2025 Suspension Seat
n 1 | 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC 66 1 | 079-3472-00 2025 Elite Maverick Floorboard
3 1 | 018-3000-00 3/8-16 X 2 HEX CAP SCREW (GR.5) ZINC 67 1 | 081-4002-00 2025 Maverick HD & Down Floor Safety Mat
24 1 | 019-5029-00 3/8 FLAT WASHER USS (17 0D) ZINC 68 1 | 083-4050-00 Tachometer
25 1 | 034-8045-00 Seat Spring 69 2 | 013-501%-00 10-24 NYLON INSERT LOCKNUT ZINC
26 1 | 064-8083-00 Seat Strap with Buckles 70 1 | 018-1040-00 Light Plug
n 1 | 013-5300-00 1/2-13 HEX SERRATED FLANGE NUT HARDIZINC 7 2 | 018-5200-00 10-24 X 5/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL
28 1 | 013-7021-00 5/8-11 NYLON INSERT LOCKNUT ZINC 72 1 | 055-8020-00 Throttle Lever Assembly
pal 2 | 013-8050-00 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 73 1 | 056-8058-00 PTO Engager
30 1 | 018001500 11213 X 2-1/2 HEX CAP SCREW GR35 ZINC 74 1 | 077-8078-00 4-Way Key Switch
3 1 | 018-6016-00 5/8-11 X 5-1/2 HEX CAP SCREW (GR.5) ZINC 15 1 | 079-3461-00 2023 Control Panel
32 1 | 018-6036-00 1/2-13 X 2-314 HEX CAP SCREW (GR.5) ZINC 76 1 | 083401300 Tachometer
3 2 | 019-6017-00 63510 X 1.120 OD X 140 THICK FLAT WASHER NYLON I 1 | 091-4084-00 2026 ZT, Maverick & HD Control Panel Decal
M 1 | 025-5203-00 511D X 750D X .75 LGTH SOLID SPACER ZINC 78 1 | 086-1202-01 Relay Block Cover Replacement Kit
3 1 | 033600100 4 34" Idler Pulley 79 4 | 086-1202-13 Relay
36 1 | 033-8000-00 5 3/4 \dler Pulley, 5/8 Bore 80 4 | 010-1050-00 1641 BEARING Wi2 CONTACT RUBBER SEALS
r 1 | 039-6945-00 Deck ldler a1 2 | 025-0003-00 2016 Front Bearing Spacer
38 1 | 025-7020-00 5/8 SOLID SHAFT COLLAR (W1 SET SCREW) ZINC 82 1 | 250-2151-00 2021 Mavenck |-Beam Front Arm RH Short Weldment - Painted
k] 2 | 051-0016-00 ZT/Maverick Hydro Tank Hose 83 1 | 250-2752-00 2022 42" Mavenick I-Beam Front Arm - RH - Painted
40 2 | 066-5050-00 Hydraulic Tank Cap a4 4 | 010-1050-00 1641 BEARING W/2 CONTACT RUBBER SEALS
41 2 | 067-8090-00 350ml Expansion Tank 85 2 | 025-0003-00 2016 Front Bearng Spacer
42 2 | 072-8065-00 38" Hose Clamp 86 1 | 250-26801-00 2021 Maverick |-Beam Front Arm LH Weldment - Painted
43 2 | 072-8066-00 112 Hose Clamp a7 1 | 250-2802-00 2022 42" Maverick |-Beam Front Arm - LH - Painted
4 1 | 013-0012-00 3/8-16 HEX JAM 2-WAY REVERSIBLE CENTER LOCKNUT ZINC 88 1 | 250-2851-00 2021 Maverick I-Beam Front Arm RH Long Weldment - Painted

PAGE 16




BADIL>BOY

MOWERS

PARTS SEGTION: FRAME SUBASSEMBLIES

\&® \<®
by fﬁ@ 5/&9
(5120144HD & On &
|\® oM

\® 051-2014-22
2023 Maverick HD Fue! Line with Shutoff
@ @\

-

() @/..-,_ ®
®

067-2022-00

2022 Maverick HD RH Fuel Tank "@

@ @x

\
@
067-0020-23 o
2023 HD KohlerKawasaki .\\
EPA Canister Azsembly

067-2021-00

2021 Maverick Left Side Tank @\
.

PAGET]



BADIL>BOY

hAEJ\A/EEF?ES

PARTS SEGTION: FRAME SUBASSEMBLIES

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 3 | 051-8067-02 23" 1/4 Fuel Line Hose 13 3 | 072-8077-00 Roto DW-6.55T Z3X
2 1 | 067-6059-00 3 Way Fuel Shut-Off Valve 1/4x1/4x1/4 14 1 | 073-8068-00 fuel fine T
3 4 | 072-8069-00 1/4 Fuel Hose Clamp 15 1 | 051-8072-02 24" Long 1/4" Vinyl Tubing - Black
4 1 | 051-8067-03 12" 1/4 Fuel Line Hose 16 1 | 051-8072-03 32" Long 114" Vinyl Tubing — Black
5 1 | 067-6059-00 3 Way Fuel Shut-Off Valve 114x1/4x114 17 1 | 066-8083-00 Fuel Cap
b 4 | 072-8069-00 1/4 Fuel Hose Clamp 18 1 | 067-4090-00 Fuel Gauge w/Grommet
7 2 | 051-8067-02 23" 1/4 Fuel Line Hose 19 1 | D67-6070-00 Rollover Valve W/ Grommet
8 1 | 051-2025-02 316" Vinyl Tubing, 55" Long 20 1 | 067-9903-00 Fuel Pick-up for 067-2021-00
9 1 | 051-8072-01 19" Long 1M4" Vinyl Tubing - Black i 1 | 066-8083-00 Fuel Cap
10 1 | 067-0020-00 Carbon Canister 2 1 | D67-6070-00 Rollover Valve WiGrommet
il 1 | 072-0002-00 8 6mm Hose Clamp 3 1 | 067-9902-00 Fuel Pick-up for 067-2022-00
12 4 | 072-8070-00 MZ Tank Hose Clamp 1/4 Vinyl

PAGE18




BADL>BOY

MOWERS

PARTS SEGTION: FUEL TANK & REAR GOVER

PAGE19



BADIL>BOY

hAEJ\A/EEF?ES

PARTS SEGTION: FUEL TANK & REAR GOVER

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 4 | 013-0005-00 1/2-13 HEX 2-WAY REVERSIBLE CENTER LOCKNUT Grade B ZINC il 5 | 030-7044-00 516-18 X 1/2 HWH unslot (F) tcs zinc
2 1 | 013-0080-00 625 1D x 1250 OD x .062 THK F/W Nylon 2 1 | 042-9000-00 lgnition Key
3 4 | 013-5202-00 3/B-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 3 1 [ 051-2014-22 2023 Mavenck HD Fuel Line with Shutoff
4 1 | 013-7018-00 1/2-13 HEX NUT ZINC 4 1 | 051-2014-HD 2023 Maverick HD Fuel Line with Shutoff
5 1 | 013-59001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC 25 1 | 067-0020-23 2023 HD Kohler/Kawasaki EPA Canister Assembly
6 1 | 014-1001-00 Maverick HD Caooler Cover 26 1 | 067-2021-00 2021 Maverick Left Side Tank
7 2 | 018-0024-00 M6-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 2 1 | 067-2022-00 2022 Maverick HD RH Fuel Tank
8 T | 018-2007-00 5/16-18 X 1 HEX CAP SCREW (GR.5) ZINC 28 1 | 070-2504-00 2025 Maverick Frame V2
9 4 | 018-2010-00 10-32 X 3/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL i} 2 | 072-8076-00 2 EAR CLAMP 12 5mm-15mm
10 1 | 018-2012-00 1/4-20 X 1/2 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 30 1 | 077-3000-00 MZ/ZT Deck Height Dial
1 4 | 018-5044-00 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC A 1 | 079-3560-26 2026 ZT, Mav, HD, EFI Control Panel Assembly
12 4 | 018-6054-00 1/2-13 X 3-1/2 HEX CAP SCREW (GR.5) ZINC 32 1 | 079-3561-26 2026 ZT, Mav, HD, Control Panel Assembly Non EFI
13 1 | 019-6017-00 63510 X 1.120 OD X 140 THICK FLAT WASHER NYLON 13 1 | 086-3600-25 2025 Wiring Hamess with Clips and Lights
14 T | 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC M 1 | 083-000500 2016 2x2 ROPS
15 T | 019-8051-00 516 SPLIT LOCKWASHER ZINC K] 2 | 091-0605-00 2026 Mavenick HD Backplate Decal
16 1 | 025-0002-00 518" Split Collar 36 1 | 091-4050-00 Heat Shield (Fiberglass Adhesive)
17 1 | 026-0205-22 2022 Maverick Rear Cover Assembly 7 1 | 091-6021-00 Maverick HD Shut Off Valve Decal
18 | 1 |026-0309-00 Fuel Shut Off Mounting Plate 3 | 2 |214-1008-00 Edge Clip With Ziptie
19 1 | 028-0008-00 Dial Rod Plunger K- 1 | 216-1000-17 2017 MZ/ZTIMAV Tach Wire Assy
20 1 | 028-0070-17 ZT Deck Height Bar Assembly

PAGE 20




BADL>BOY

MOWERS

PARTS SEGTION: UPPER FRAME

PAGE 21



BADIL>BOY

hACJ\ﬁ/EEF?EE
PARTS SEGTION: UPPER FRAME
| |
Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 6 | 013-2050-00 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC 19 1 | 064-3050-21 2021 Load Balanced Brake Cable 1
2 1 | 013-6051-00 3/8-24 HEX NUT ZINC YELLOW 2 1 | 064-3051-21 2021 Load Balanced Brake Cable 2
3 8 | 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC il 2 | 067-8090-03 Hydro Tank Assembly
4 1 | 013-59001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC n 1 | 069-1051-21 2021 Load Balanced Brake Handle Aszembly
5 5 | 013-9002-00 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC 3 1 | 070-2504-00 2025 Maverick Frame \/2
b 2 | 014-8047-00 Spring Cap Cover 24 1 | 071-6065-25 2025 Seats Inc Suspension
7 2 | 018-1080-00 12-24 X 1/2 HEX WASHER UNLSOT F TCS ZINC 25 1 | 077-8073-00 Safety Switch
8 1 | 018-2012-00 1/4-20 X 1/2 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 2% 1 | 079-3472-25 2025 ZTMaw/HD Floorboard Assembly
9 5 | 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC 2a 1 | 086-3600-00 2024 Wiring Hamess with Clips
10 6 | 019-6042-00 360 1D X 983 OD X 120 THICK FLAT WASHER NYLON 28 1 | 086-3600-25 2025 Wiring Hamess with Clips and Lights
1 6 | 019-8040-00 1/4-20 ¥ 3/4 CARRIAGE BOLT (GR.5) ZINC 2 1 [ 091-0015-26 2026 EPA Build Date Punch Decal
12 1 | 026-1016-00 Seat Plate 2016 30 1 | 091-0021-00 2018 Maverick/2021 ZT Anti-Skid Steering Control Decals
13 1 | 028-0090-00 Seat Latch Rod Assembly K] 1 | 091-033%-18 2018 MZMagnum/ZT/MAV/Comp Out Brake Decal
14 4 | 029401100 2023 Floor Board Rubber Bumper 32 2 | 091-1020-00 Hydraulic Decal
15 1 | 034-1025-00 Brake Spring KX] 1 | 091-3017-50 Maverick Pump Belt Decal
16 1 | 034-8045-03 Seat Spring Assembly M 1 | 091-3150-00 Outlaw Waming Decal
17 1 | 034-8045-22 2022 MawHD seat spring assembly with strap K] 1 | 091-4063-00 Flying Bulldog Front Bumper Decal
18 1 | 054-8017-00 Choke-All MZZTMav/iRebelRogue

PAGE 22




BADL>BOY

MOWERS

PARTS SEGTION: LOWER FRAME

PAGE 23



BADIL>BOY

hAEJ\A/EEF?ES

PARTS SEGTION: LOWER FRAME

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 2 | 013-5041-00 3/8-16 NYLON INSERT LOCKNUT ZINC 19 1 | 029-7040-00 Bumper EZT
2 12 | 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC 2 4 | 030-7042-00 5116-18 X 34 HEX WASHER SLOT (F) TCS ZINC
3 2 | 013-7018-00 1/2-13 HEX NUT ZINC il 2 | 030-7047-00 1/4-14 X 1-1/4 HEX WASHER UNSLOT TEK/3 ZINC
4 2 | 013-9004-00 1°-14 NYLON INSERT JAM LOCKNUT ZINC n 1 [ 031-0510-00 2017 MZ/ZT Actuator Linkage
5 4 | 017-9076-00 Pillow Block Kit PE] 2 | 032-9002-00 Vibration Mount- Red Dot
b 2 | 018-0026-00 1714 X 5-1/2 HEX CAP SCREW (GR.B) ZINC YELLOW 24 1 | 034-2020-00 Deck Idler Spring
i 8 | 018-0028-00 3/8-16 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 25 1 | 039-0267-00 2025 ZT Clutch Bracket
8 2 | 018-1055-00 1/2-13 X 3/ HEX CAP SCREW (GR.5) ZINC 2% 1 [ 039-5944-25 Pump ldler Bracket Assembly-HD/Mav
9 1 | 018-2004-50 All Thread 2a 2 | 044-2004-00 Bow Pin
10 2 | 018-5043-00 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC 28 2 | 044-2008-00 Neutral Rod Clip
1 2 | 018-5044-00 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC 2 2 | 058-1000-00 1.021D X 1.38 OD X 250 THK SPACER ZINC
12 2 | 018-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc 30 1 | 070-2504-00 2025 Maverick Frame V2
13 2 | 019-2073-00 2390 1D X 1.12 0D X 125 THK FLAT WASHER NYLON A 1 | 091-8002-00 Ind dently Articulating Front Si Arms Patent Decal
14 2 | 019-5702-00 1/2 SAE FLAT WASHER (1-1/16" OD) GR.8 ZINC YELLOW 32 1 | 250-2751-1 2021 Maverick RH Short Front Suspension Arm Assy (487)
15 1 | 026-0019-01 Foot Pedal Assembly KX] 1 | 250-2752-22 2022 Maverick RH Front Suspension Arm Assy (427)
16 1 | 028-0002-00 Actuator Bar Front- 2017 MZ/ZT M 1 | 250-2801-21 2021 Maverick LH Front Suspension Arm Assy (48", 54" & 607)
17 1 | 028-0003-00 Actuator Bar Rear- 2017 MZIZT K] 1 | 250-26802-22 2022 Maverick LH Front Suspension Arm Assy (42")
18 2 | 028-0070-00 Neutral Rod 36 1 | 250-2851-21 2021 Maverick RH Long Front Suspension Arm Assy (54" & 607)

PAGE 24




BADIL>BOY

PARTS SEGTION: KAWASAKI

MOWERS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION

1 4 | 013-0075-00 M8-125 DIN 934 HEX NUT (CL.8) ZINC 19 1 | 041-7400-00 75.8" Pump Belt
2 2 | 013-9001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC 2 1 | 042-5020-00 1/4 X 2 30 MACHINERY KEY 1018 STL PLAIN
3 1 | 015-0052-00 Kawasaki Muffler 1251 20 1 | 043-8930-00 2023 Rubber Battery Hold Down Strap With Hooks
4 2 | 015-0077-11 Exhaust Gasket pal 1 | 043-8931-00 2023 Battery Tray Only
5 1 | 015069100 FX691 Kawasaki-2016 Compact Outlaw 2 1 | 051-5404-00 Kawasaki Oil Drain
6 1 | 015-0730-00 FX-T30v 35 1 |063-2096-00 22-26 Kaw Oil Filter FR. Engine
7 2 | 015-2709-00 Exhaust Gasket il 2 | 063-6000-00 Universal Infine Fuel Fitter
8 4 | 015-8001-00 Spark Plug - Kawasaki 2 1 |063-8017-00 Oil Filter
9 4 | 018-1075-00 3B-16 % 1-1/8 HEX WASHER UNSLOT SERRATED (TRILLOB) TRS ZINC 25 2 | 063-8019-00 Canister Air Filter- Outer

YELLOW 26 2 | 063-8020-00 Canister Air Filter- Inner
10 1 | 018-5300-21 716-20 X 2.5" HEX Bokt GR.8 WiPatch 2 1 | 064-0030-00 24" Black Cable
1 1 | 018-5321-00 MB-1.25 X 20MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 28 1 | 064-8060-00 36" Red Battery Cable
12 2 | 018-8052-00 1/4-20 X 314 HEX CAP SCREW (GR.5) ZINC pL] 1 |068-8049-00 SP-35 Battery
13 1 | 019-5029-00 3/8 FLAT WASHER USS (17 0D) ZINC 0 1 | 070-1000-00 Clutch
1 1 | 019-6029-00 1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN A 1 | 070-2000-00 Clutch Pigtail
15 5 | 019-8051-00 516 SPLIT LOCKWASHER ZINC 32 1 | 070-2504-00 2025 Maverick Frame V2
16 1 | 030-0050-00 5116-24 ¥ 1/4 SOCKET SET SCREW (CUP PT) PLAIN 13 1 | 086-9002-00 Harness Adaptor
17 | 2 | 030-7044-00 5116-18 X 1/2 HWH unslot (F) tcs zinc 3 | 1 |086-9003-00 Compact Outlaw/Honda Starter Jumper Wire
18 1 | 033-5035-00 4 3/4 Motor Pulley

PAGE 25




BADL>BOY

PARTS SEGTION: VANGUARD

MOWERS

Parts List Parts List
ITEM | QTY PART NUMBER DESCRIFTION ITEM |QTY PART NUMBEER DESCRIPTION
1 1 | 013-0101-00 5/16-18 Gr5 Distorted-Thread Flange Locknut 16 1 | 030-0050-00 516-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
2 4 | 013-8250-00 Muffier Nut for 015-0511-00 Brigas 17 2 | 030-7044-00 5/16-18 X 1/2 HWH unslot (F) tcs zinc
3 2 | 013-9001-00 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC 18 1 | 033-5035-00 4 314 Motor Pulley
4 1 | 015-0074-00 Maverick HD 28 EF| Muffler 19 1 | 041-7400-00 75.8" Pump Belt
5 1 | 015009200 28HP Briggs Vanguard 810cc 20 1 | 042-5020-00 1/4 X 2 5Q MACHINERY KEY 1018 STL PLAIN
b 2 | 015-8000-00 Spark Plug il 1 | 043-8930-00 2023 Rubber Battery Hold Down Strap With Hooks
7 1 | 063-8019-00 Canister Air Filter- Quter 2 1 | 043-8931-00 2023 Battery Tray Only
8 1 | 063-8020-00 Canister Arr Filter- Inner 19 1 | 064-0030-00 24" Black Cable
9 2 | 015-2708-00 Exhaust Gasket 24 1 | 064-8060-00 36" Red Battery Cable
10 1 | 018011400 5/16-18x1-3/4 Gr5 Hex Flange Screw Zinc Clear 25 1 | 068-8049-00 SP-35 Battery
1 3 | 018-1075-00 3B-16 % 1-1/8 HEX WASHER UNSLOT SERRATED (TRILLOB) TRS ZINC 26 1 | 070-1000-00 Clutch
YELLOW 27 1 | 070-2000-00 Clutch Pigtail
12 1 | 018-5300-21 7116-20 X 2.5" HEX Bolt GR.8 WiPatch 28 1 | 070-2504-00 2025 Maverick Frame V2
13 2 | 018-8052-00 1/4-20 X 314 HEX CAP SCREW (GR.5) ZINC 29 1 | 086-9005-00 Compact Qutlaw/Honda Starter Jumper Wire
1 1 | 019-5029-00 3/8 FLAT WASHER USS (17 0D) ZINC 30 1 | 086-9015-21 2021 28 Briggs EFI Pigtail
15 1 | 019-6029-00 1.1401D X 1.750 OD X .132 THICK FLAT WASHER PLAIN

PAGE 26

Ground Cable Mounting Position



BADIL>BOY

MOWERS
PARTS SEGTION: DECALS

A\ DANGER

BAD 12,BOY

091-4063-00
Flying Bulldog Front Bumper Decal

091-3012-00
Danger Decal-Spindle/Discharge

091-3150-00
Qutlaw Waming Decal

091-1020-00
Hydraulic Decal

091-0013-00
INDEPENDENTLY Patent Decal
\TING
FRONT
SUSPENSION ARMS

PATENT

US# 10,568,609
091-4084-00
091-8002-00 2026 ZT, Maverick & HD Control Panel Decal
Ind ently Articulating Front Suspension Arms Patent Decal
EMISSION CONTROL INFORMATION =D :.BOY
BAD BOY MOWERS, INC. 102 INDUSTRIAL DR., BATESVILLE, AR 72501
THIS EQUIPMENT MEETS U.S. EPA EVAPORATIVE STANDARDS
EMISSION FAMILY: TEDEPNHEQ112
DOM: on on
m rre——— STEE G SPEED CONTROL STEERMNG SPEED CONTROL
[zt foct fon foecf san res fusn | aon fans | aei ] sue Jave Jscer focr fronf oec|
091-0021-00
081-0015-26 2018 Maverick/2021 ZT Anti-Skid Steering Control Decals
2026 EPA Build Date Punch Decal
PATENT
Us# 9,591,803
091-0333-18
2018 MZMagnum/ZT/MAV/Comp Out Brake Decal
091-6021-00
Maverick HD Shut Off Valve Decal 091-8001-00

Deck Impact Patent Decal 3591803

PAGE 27



BADIL>BOY

hAEJ\AJEEF?ES

PARTS SEGTION: DECALS

BAD BOY

091-0605-00
2026 Maverick HD Backplate Decal

091-0531-00
42" Grip Deck Decal 091-0532-00
48" Grip Deck Decal

091-0533-00 091-0534-00
54" Grip Deck Decal 60" Grip Deck Decal

Belt Route Belt Route (©)

091301750 091-3308-00

Maverick Pump Belt Decal Deck Belt Route Decal

PAGE 28



5AD BOY
MOWERS

www.badboycountry.com

Bad Boy Mowers, LLC
102 Industrial Drive
Batesville, Arkansas 72501


https://www.badboycountry.com/



